
NOTE:
~WASHERS TO BE APPLIED IN ALL APPLICATION WHERE 
ALUMINUM SURFACES CONTACT BOLT HEADS & NUTS
~GROMMET TO BE APPLIED WHERE NECESSARY TO 
PROTECT WIRING
~AXLE MTG TOP BOTTOM OF SPRING
~SPRING MTG HOLE TOP BOTTOMDETAIL A

GRND PAINTED 
TRLRS ONLY

BROWN
250-029546

250-032135

290-021969

250-029545
WHITE

250-023735

1"

BUNK 
OVERHANG:

REAR

SAFETY CHAIN
MOUNTING

BOLT
WASHER

WASHER
NUT CHAIN

.

250-031443

250-013084

250-031444

250-032575
290-001522

.50x1.50"
290-001555

.50x4.50"
290-010317

.63 NAR
290-001638

.63x1.50"

250-028691
250-022704

900-091513

250-033163

SEE DETAIL A

290-015566
.50x3.06x5.25"

290-035256
.31X1.50" SCREW

290-001616
.56x3.50"

250-031439

290-001555
.50x4.50"

300-029242

250-031423
250-031426

250-016376

290-023740
WSHR FNDR

290-011847
.38x1.25"

290-031564
.50" LUGNUT

300-031651
ST205/75R14C 

250-023715

250-033171

300-023086

250-022046

250-022257

250-021780

290-001522
.50x1.50"

290-013523
.50x6.50"

250-022725

250-023606

250-021786

290-001522
.50x1.50"

290-001555
.50x4.50"

250-029136

250-031440

250-023722

250-031411

250-011535

290-002540
.50x2.06x4.50"

SEE DETAIL B

DETAIL B

290-001555
.50x4.50"

290-002635
.31 LOCK WSHR

290-022792
CRG .31x3.50"

290-002608
.38 NAR

250-022713

290-002608
.38 NAR
290-002635
.31 LOCK WSHR
290-002556
0.31" NUT

250-023921

290-001567
.50x5.50"

250-034921

250-021442

250-032131

290-017771
.25X1.00" SCREW

250-032134

250-032137
250-028449

290-011847
.38x1.25"

250-028448
250-032136

290-001429
.38x1.50"

250-033501

300-033504

290-001528
.50x2.00"

250-028475

290-001444
.38x4.50"

290-028823
.38x4.06x4.00"

250-022276

250-023716

250-032130

250-032127

290-001528
.50x2.00"

290-001669
.63x4.50"

290-001616
.56x3.50"

250-031580

250-024766

250-023757
250-031579

250-031133

290-001423
.38x1.00"
250-024303
250-024936

250-022047

250-021607

250-031437

250-027092

290-001555
.50x4.50"

250-021779

290-002608
.38 NAR

290-001516
.50x1.00"

290-002608
.38 NAR

290-001423
.38x1.00"

290-001429
.38x1.50"

250-010390

250-028227
250-022696

250-022583
250-071402

290-001567
.50x5.50"

290-022947
.63 WIDE

290-001522
.50x1.50"

250-028364

290-001522
.50x1.50"

250-028488

290-002608
.38 NAR

250-027616
250-022725

INDICATES CHANGE ON EFFECTIVE DATE

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 250-031443 TNG 3X4X.188" 6' (29.81") (I-BEAM) 1

2 250-031437 BOOM 5.50X3.50" 240.00" AL 102 (LT) 1

3 250-028475 CMBR B/T CHNL .18X 4.06X22.00" 1

4 300-029242 AXLE STR NB 3700# 76.25"FC 93.38"HFL OIL 2

5 250-023722 STEP LARGE 2"FRAME (CMPT) 4

6 250-032575 COUPLER 2 5/16" (20000#) 1/2"&5/8" HOLES 1

7 250-023606 CABLE W/SLIP HOOK SAFETY 10000# (36") 2

8 250-022704 HARNESS 29' W/PLUG (BRN TIE) 1

9 250-022257 GROMMET PLASTIC 3/4" 2

10 250-028691 WIRE LOOM SPLIT CONVOLUTED 
3/8" 1

11 250-032135 LGT TNG LED AMBER W/PLUGS 6" WIRE (W) 2

12 250-033163 DECAL (EZ LOGO) LARGE BOOM 1

13 250-013084 DECAL CAUTION W/TIRE PRESSURE 1

14 900-091513 SERIAL TAG 1

15 250-016376 DECAL WARNING TIE DOWN 1
16 250-023715 FNDR CMPT (L) RF/LR W/1 STEP 2

17 300-031651 TIRE&WHL ST205/75R14C VF CARLISLE (E) 4

18 290-023740 WASHER FNDR SPACER (CMPT) 16

19 290-011847 BOLT .38-16X1.25" HH G5 18

20 290-002579 LOCKNUT 3/8"-16 HEX (NE) 36

21 290-031564 LUGNUT 1/2"-20 (13/16"HH) G5 60° 20

22 290-002598 LOCKNUT 1/2"-13 HEX (NE) 100

23 290-002608 WASHER 3/8" NAR .41X.81X.06 (SS) 20

24 250-033171 DECAL FENDER 2
25 290-001444 BOLT .38-16X4.50" HH G5 2

26 290-001616 BOLT .56-12X3.50" HH G5 (ZP) 8

27 250-021786 STRAP BENT CHANNEL UPRIGHT 
SHORT 4

28 290-002540 U-BOLT .50-13x2x4.50" GR2 8

29 290-001522 BOLT .50-13X1.50" HH G5 32

30 290-001555 BOLT .50-13X4.50" HH G5 33

31 250-031423 BUSHING SPRING .75ODX1.96" 
(STEEL) 8

32 250-031426 BUSHING SPRING (NYLON) 8

33 250-031133 PLATE .31X3.50" 3.81" AXLE BOLT 4
34 250-022046 CHNL BUNK/ROLL MTG (38") WLD'D 2

35 250-022725 GROMMET RBR 7/8" 3

36 290-001567 BOLT .50-13X5.50" HH G5 (ZP) 2

37 290-010317 WASHER 5/8" NAR .64X1.19X.06 (SS) 4

38 290-001638 BOLT .63-11X1.50" HH G5 2

39 290-002596 LOCKNUT 5/8"-11 HEX 4

40 250-021780 WLD'D W/S BASE (CS 32-3) 1

41 290-015566 U-BOLT .50-13x3x5.25" GR2 3

42 250-021442 COVER TUBE (3X3) POLY 1

43 WIRE-BM-TNG 2

44 250-031439 CMBR AL DC 3.00X3.00X.25" 74.50" (FRT) 1

45 300-023086 BUNK W/CRPT 1.50X5.50"  144.00" 2

46 290-035256 SCREW LAG 5/16X1 1/2" SS 32

47 250-031411 SPRING C-4 (.360 THICK) 4

48 250-011535 STRAP BOLT .19X1.25" 3.81" (.5 - 2) 4

49 250-029136 HANGER CMBR (5.5" BM) 8

50 290-002635 WASHER LOCK 5/16" REG HELICAL SPG 33

51 290-015328 WASHER 1/2" NAR .53X1.06X.09 (SS) 44

52 290-001429 BOLT .38-16X1.50" HH G5 5

53 250-031440 CMBR AL DC 3.00X3.00X.25" 74.50" (RR) 1

54 290-002590 LOCKNUT 9/16"-12 HEX 8

55 250-023921 WIRE WHT 6" W/T-RING 4

56 250-032127 GROMMET RBR RECTANGLE CL LGT (W) 4

57 250-032130 LGT CLR AMBER LED (GROMMET MTD) 2

58 250-032131 LGT CLR RED LED (GROMMET MTD) 2

59 290-001528 BOLT .50-13X2.00" HH G5 10

60 250-034921 SPACER PIPE 1.00" ODX.50" AL 2

61 250-027616 SPACER PIPE 1.00"O.D.X .91" 2

62 250-022713 PAD KEEL BLACK (3"CMBR) 1

63 290-022792 BOLT .31-18X3.50" CRG G2 1

64 290-002556 NUT 5/16"-18 HEX 1

65 300-033504 LDGD ASSY 70.19" BENT TUBE W/60" PVC PIP 2

66 250-033501 LDGD MTG WLD'D 2

67 250-032134 LGTBAR LED 60" PGTL W/PLG&GRD WIRE 
(W) 1

68 290-017771 SCREW 1/4-14X1" HWH SELF-DRILLING 2

69 250-022276 JACK TNG (1200# SWIVEL - NO  HDWR) 1

70 290-028823 U-BOLT .38-16x4x4" GR2 2

71 250-024766 HANGER SPG WLD'D (.19") 2"FRAME 4

72 250-023757 HANGER SHACKLE TANDEM 2"FRAME CMPT 2

73 250-031579 SHACKLE T SPG EQUAL 2

74 250-031580 BUSHING EQUALIZER 2

75 250-024303 PLATE CTR SUPPORT MTG TEZL (CMPT) 2

76 250-024936 STRAP BENT .38X2.00" 9.00" CTR FNDR 
SUPPORT MTG 2

77 290-001669 BOLT .63-11X4.50" HH G5 2

78 290-001423 BOLT .38-16X1.00" HH G5 6

79 250-023716 FNDR CMPT (L) LF/RR W/1 STEP TRIMME 2

80 290-013523 BOLT .50-13X6.50" HH G5 2

81 250-022047 CHNL BUNK/ROLL MTG (30") WLD'D QUAD 2

82 250-021607 DECAL WARNING 102" 1

83 250-028449 PLATE TLLGT MTG WLD'D (LT) 1

84 250-028364 COVER TLLGT PLATE (QR) 2

85 250-032137 LGT TAIL LED W/PLUG & HRDWR (LT) 1

86 250-032136 LGT TAIL LED W/PLUG & HRDWR (RT) 1

87 250-028448 PLATE TLLGT MTG WLD'D (RT) 1

88 250-021779 WINCH HEAD FROMED (CSXX-3) 1

89 250-027092 WINCH 2600# 1

90 250-022696 BOW STOP 8 1/4" STRAP 2

91 250-022583 ROLL END CAP 3" .69" HOLE POLYURETHANE 2

92 290-001516 BOLT .50-13X1.00" HH G5 4

93 290-022947 WASHER 5/8" WIDE  .69X1.50X.08 (SS) 2

94 250-010390 CHAIN W/HK 1/4X27" (5000#) 1

95 290-014432 LOCKNUT 1/2"-13 HEX (NE) WINCH 5

96 250-071402 ROLL V BOW STOP 4" 1

97 250-028227 WINCH STRAP 6000# 25' (LRG HOOK) 1

98 290-001435 BOLT .38-16X3.00" HH G5 1

99 250-031444 BOOM 5.50X3.50" 240.00" AL 102 (RT) 1

100 250-028488 SPACER PIPE 1.00" ODX.59" AL 2

DESCRIPTION:

ECN: BASE NUMBER:EFFECTIVE DATE:

PROPRIETARY AND 
CONFIDENTIAL INFORMATION

1253 K*VHESX09-20-21

TAL102B 20-23 5200#


	Sheet1
	Drawing View1
	Detail View . (1 : 15)


